PLAN SUMMARY REPORT

for the |
UPPER COLORADO STUDY AREA

WATER QUALITY MANAGEMENT PLAN

Prepared by

COLORADO RIVER MUNICIPAL WATER DISTRICT
'  for
TEXAS DEPARTMENT OF WATER RESOURCES
June, 1978

Reprinted June, 1981 (with FY 1980 revisions)
as LP-165






PLAN SUMMARY REPORT
FOR THE
UPPER COLORADO STUDY AREA

WATER QUALITY MANAGEMENT PLAN

Developed to satisfy the requirements of Section 208
of the Federal Water Pollution Control Act Amendments
of 1972

Pursuant to
Title 40 CFR 130 and 131 and
The State of Texas Continuing Planning Process

Prepared by
COLORADO RIVER MUNICIPAL WATER DISTRICT
FOR
TEXAS DEPARTMENT OF WATER RESOURCES

JUNE/1978






PREFACE

In order to estimate costs and other characteristics of
[...]
the 201 facilities, the cities of Denver City and Midland
may require upgrading or construction of a new facility
within the next five years based on wasteload projections
and available inventory information. Several areas may need
the new facilities to handle projected wasteloads and pre-
vent possible health problems resulting from overloaded
septic tank absorption fields.

a. Summary of Existing Agencies & Water Quality Control
Programs. Segment 1412 includes all or part of Andrews,
Borden, Cochran, Coke, Dawson, Ector, Gaines, Glasscock,
Hockley, Howard, Lynn, Martin, Midland, Mitchell, Nolan,
Scurry, Sterling, Terry, and Yoakum counties. This segment
comprises more than 75% of the Upper Colorado Study Area.
The primary water authority that operates in this segment is
the Colorado River Municipal Water District. The Canadian
River Municipal Water Authority serves some of the cities in
this segment with domestic water from the Canadian River
Basin. The Colorado River Municipal Water District has
several water quality programs located in this segment that
are designed to protect the quality of the District's two
reservoirs. The District operates two low flow diversion
dams and a program to alleviate saline.- discharges from the
Santa Rosa aquifer. Eighteen cities operate municipal
wastewater treatment facilities in this segment. They are
Andrews, Big Spring, Brownfield, Coahoma, Colorado City,
Denver City, Goldsmith, Lamesa, Loraine, Meadow, Midland,
Odessa, Plains, Seagraves, Seminole, Snyder, Stanton, and
Sundown.

b.  Nonpoint Source Assessment. Nearly sixty percent of
Segment 1412 is in rangeland usage. [Another twenty percent
each is in dryland cropland and irrigated cropland usage.]
The major water quality problem that exists in the segment
is from saline water intrusion. The principal salt contri-
buting area has been identified as being along a 30 mile
section of the River between Lake J. B. Thomas and Colorado
City. Studies have shown that the majority of the brine
entering the river in this area is the result of oil field
operations. Since the imposition of brine disposal controls
the magnitude of the salt problem has decreased noticeably.
It is probable that natural saltwater influence will gradu-
ally take over as residual salts from petroleum areas are
flushed out. Another area of salt buildup is along Beals
Creek north of Big Spring. Efforts have been made by CRMWD
to correct salt contributions from this area.




Though a large area of this segment (40%) is in agricultural
use, sediment yields are lowest in the areas of highest fer-
tilizer and pesticides usage. Thus agricultural impact is
minimized in this area. The major urban area in the segment,
Midland-Odessa, is in an area that is noncontributing to the
Colorado River. Other urban areas, Big Spring, Snyder, and
Colorado City, may contribute high sediments during storm
events but the oxygen demand is likely to be low. There is
reported to be significant septic tank contributions along
the shores of Lake Colorado City.

The high saline buildup in the part of the segment imme-
diately below Lake J. B. Thomas is partially due to the lack
of any normal flow of fresh water above the saline inflows.
The saline concentrations are only flushed out during storm
water runoff.

c. Waste Load Projections. Projections of waste loadings
into and out of twenty-one facilities in this segment were
made for the planning period 1975-2000. Results of these
calculations are summarized in Table II-D-5 with more com-
plete data included in the Appendix. The City of Odessa has
been shown to exceed its present capacity during 1975.
Odessa, however has prepared plans and is soon to begin
construction on a new wastewater treatment facility. Big
Spring, Colorado City, Denver City, Loraine, Meadow, and
Stanton have been projected to exceed their capacity by
1983. Of these, only Denver City, Meadow, and Loraine

are not known to have a wastewater treatment plan in pre-
paration. Both Meadow and Loraine are not considered as
needing facilities within the planning period, however, as
Meadow's population projections are suspect and Loraine has
added an additional oxidation pond. Denver City has been
included as a sewerage planning area.

Both Midland and Seminole are expected to exceed their
plant's design capacities by 1990. Midland however is
expected to possibly reach capacity sooner, as there have
already been occasional reports of exceeding capacity.

Waste loads were also calculated for four communities that
do not presently have a wastewater treatment facility.
Their populations, densities, or soil conditions indicate
that a facility needs to be considered. The results of
these projections are shown in Table II-D-6.

1I-D-21



¢¢c~a-1t1

TABLE .II-D-5
INFLUENT AND EFFLUENT WASTELOAD
PROJECTIONS FOR SEGMENT 1412

Influent : Effluent
' Flow BOD5 ~TSS BOD5 TSS .
Discharger Year (MGD) (1b/day) (1b/day) (lb/day) (lb/day)
Andrews 1975 - - - ---NO DISCHARGE---
1983 0.93 1489.2 1769.5
1990 0.96 1513.0 1797.8
2000 0.99 1530.0 1818.0
Big Spring 1975 2.64 - - 682.5 704.6
(Plant A) 1983 2.92 4505.0 5351.8 486.8 486.8
1990 3.03 4628.1 5499.2 505.8 505.8
2000 3.25 4896.2 5817.8 542.0 542.0
Big Spring 1975 - - - ---NO DISCHARGE---
(Plant B) 1983 0.57 915.6 1088.0
1990 0.60 947.9 1126.4
2000 0.65 1002.8 1191.6
Brownfield 1975 - - - ---NO DISCHARGE ---
1983 1.00 1609.9 1912.9
1990 1.01 1598.0 1898.8
2000 1.01 1564.0 1858.4
Coahoma 1975 - - - ---NO DISCHARGE---
1983 0.13 209.1 248.5
1990 0.14 221.0 262.6

2000 0.16 238.0 282.8



€C-ad-II

TABLE II-D-5, (Continued)

Influent Effluent
Flow BODg TSS BODg TSS
Discharger Year (MGD) (1b/day) (1b/day) (1b/day) (1b/day)
Colorado City 1975 - - - ---NO DISCHARGE---
1983 0.53 839.8 997.9
1990 0.52 816.0 969.6
2000 0.51 765.0 909.0
Denver City 1975 - - - ---NO .DISCHARGE---
(North Plant) 1983 0.32 513.6 610.2
. 1990 0.34 530.2 630.0
2000 0.36 542.0 644.0
Denver City 1975 - - - ---NO DISCHARGE---
(South Plant) 1983 0.15 227.6 270.5
1990 0.15 234.8 279.0
2000 0.16 240.0 285.2
Goldsmith 1975 - - - -==NO DISCHARGE---
1983 0.04 63.4 75.3
1990 0.04 64.6 76.8
2000 0.05 65.8 78.2
Lamesa 1975 - - - -—--NO DISCHARGE---
1983 1.14 . 1829.2 2173.5
1990 1.10 1734.0 2060.4

2000 1.04 1598.0 1898.8



Vc-a-1z

TABLE II-D-5, (Continued)

Discharger

Loraine

Meadow

Midland
(Main Plant)

Midland
(Airport)

Odessa

Plains

Year

1975
1983
1990

2000

1975
1983
1990
2000

1975
1983
1990
2000

1975
1983
1990
2000

1975
1983
1990
2000

1975
1983
1990
2000

Effluent

Influent
Flow _ BOD5 : TSS
(MGD) (1b/day) (1b/day)
0.06 92.3 109.7
0.06 81.6 97.0
0.05 ~ 68.5 81.4
0.05 80.4 95.5
0.05 81.6 97.0
0.06 80.4 95.5
5.10 - -
6.14 12151.6 14439.0
7.03 13465.7 16000.4
8.28 15274.5 18149.7
0.07 - -
0.08 29.8 35.3
0.08 29.8 35.3
0.08 29.8 35.3
7.99 - -
8.79 14614.9 17365.9
9.46 15555.0 18483.0
10.49 17017.0 20220.2
0.10 153.0 181.8
0.10 153.0 181.8
0.10 136.0 161.6

BODs5
(1b/day)

TSS

(1b/day)

-~-NO DISCHARGE---

---NO DISCHARGE---

680.5
1024.5
1173.2
1381.1

6.2
12.9
13.0
13.3

733.0
1465.9
1577.6
1750.2

765.6
1024.3
1173.2
1381.1

5.6
12.9
13.0
13.3

533.1
1465.9
1577.6
1750.2

---NO DISCHARGE---



GZ-a-II

TABLE II-D-5,

Discharger

Seagraves

Seminole

Snyder

Stanton

Sundown

(Continued)

Influent Effluent
Flow BODg TSS BOD5 TSS

Year (MGD) (1b/day) (lb/day) (1b/day) (1b/day)
1975 - - - -—-NO DISCHARGE---
1983 0.26 402.9 478.7

1990 0.25 391.0 464.6

2000 0.26 391.0 464.6

1975 - - - ——-NO DISCHARGE---
1983 0.52 827.9 983.7

1990 0.52 816.0 969.6

2000 0.52 799.0 949.4

1975 1.21 - - 232.5 232.5
1983 1.28 1921.0 2282.6 320.1 320.1
1990 1.31 1938.0 2302.8 327.6 327.6
2000 1.34 1938.0 2302.8 334.1 334.1
1975 - - - -—-NO DISCHARGE---
1983 0.25 396.1 470.7

1990 0.27 408.0 484.8

2000 0.30 442.0 525.2

1975 - - - ---NO DISCHARGE---
1983 0.12 187.0 222.2

1990 0.12 187.0 222.2

2000 0.13 187.0 222.2



TABLE II-D-6
WASTELOAD PROJECTIONS FOR SEWERAGE
PLANNING AREAS CURRENTLY WITHOUT FACILITIES

Flow BODg TSS
City Year (MGD) (1b/day) (1b/day)
Sand Springs 1983 0.23 367.2 436.3
' 1990 0.25 391.0 464.6
2000 0.28 425.0 505.0
Wellman 1983 0.04 55.3 65.6
1990 0.04 59.5 70.7
2000 0.04 59.5 70.7
Westbrook 1983 0.03 51.0 60.6
1990 0.03 51.0 60.6
2000 0.04 51.0 60.6
Lake Colorado 1
City ' 1983 0.14 219.3 260.6
1990 0.15 232.1 275.7
2000 0.16 255.0 303.0
II-D-26



Alternative Plans.

(1) Big Spring: A facility plan for the City of Big
Spring has been prepared. At the time of this report
the plan has been submitted to TDWR but has not

been approved. This plan was required due to the
inability of the existing facilities to meet the
effluent requirements. In preparing this plan many
treatment alternatives were considered, including the
construction of a new plant to accomodate the City,
construction of a regional system, and the construction
of "no-discharge" facilities. It was found to be most
cost effective to serve only the existing Big Spring
service area by upgrading the existing facilities and
adding aeration lagoons before chlorination to meet the
effluent requirements. The cost presented in the
facility plan was estimated at 1.5 million dollars.

(2) Brownfield: A 201 facility plan has been prepared
for the City of Brownfield for the construction of a
new wastewater treatment plant. This plant is to
totally replace the existing facilities which will
continue to function until the new plant is put into
operation. In this plan it was determined that the
Best Practical Waste Treatment Technology for this area
consists of biological treatment followed by land
application of the effluent. Several methods of biolo-
gical treatment, including trickling filters, were
considered and the use of an oxidation ditch was found
to be the most cost effective at 37.4¢/1000 gal. These
facilities, which are designed for a dry weather flow
of 1.25 MGD, consist of screening facilities, oxidation
ditch, secondary sedimentation, sludge drying beds, and
effluent holding ponds to retain the effluent, which is
used to irrigate adjacent city-owned agricultural
lands.

(3) Denver City

(a) General. Denver City is located in the
southern portion of Yoakum County along State
Highway 83. The City encompasses approximately
900 acres and has a 1975 population of approxi-
mately 4200 persons. The City is located on the
relatively flat southern High Plains, with soils
of the Brownfield and Amarillo type. These soils
have relatively high permeabilties, so that few
limitations are imposed upon the use of septic
tanks. The City is expected to exhibit moderate
growth through the planning period.

II-D-27
U



The City is presently served by two wastewater
treatment plants consisting of Imhoff tanks and
oxidation ponds. Effluent from both plants is
used for irrigation - 160 acres at the North Plant
and 60 acres at the South Plant. The North Plant
has a design capacity of 0.275 MGD, and the South
Plant has a design capacity of 0.122 MGD. Both
plants are projected to be slightly overloaded by
1983. The City limits contains 510 acres and 100%
of the persons within the City limits are provided
with sewerage service. Some unsewered development
exists outside of the City limits.

To determine design sizes of the proposed treat-

ment requirements, raw wasteload projections were
made in accordance with the Municipal Waste Treatment
Needs Methodology. The results of these projec-
tions are presented in Tables II-D-7 and II-D-8, and
are based on population projections, per capita

waste loadings and expected inflow rates.

(b) Technical Alternative 1.

(1) Technical Plan: One alternative for
consideration consists of expanding and
upgrading the two existing treatment facil-
ities. For the North Plant, this would
require the addition of another primary pond
to operate in parallel with the existing
primary pond and another oxidation pond to
follow the existing ponds. Additional holding
pond capacity would also be required. These
additions are depicted in Figure II-D-5.

The South Plant would also require the ad-
dition of an oxidation pond and increased
holding pond capacity. The existing sludge
pits would have to be replaced with sludge
drying beds. These requirements are illus-
trated in the schematic in Figure II-D-6.
These expansions will increase the capacity
of the existing facility to accommodate the
increasing flows. No expansion or upgrading
to improve the quality of the effluent is
required since all effluent is used for
irrigation.




FIGURE II-D-5.
WASTEWATER TREATMENT PLANT DATA
CITY OF DENVER CITY - NORTH PLANT
ALTERNATIVES 1 and 2

LEGEND
EXISTING
— — — PROPOSED
f_P;M;R.Y—N'
| rovo 7]
INFLUENT BAR " oXIDATIO PR
OXIDATION OXIDATION OXIDATION
> screen [ ™1 PoOND H POND L" POND l_’pgzgglggﬂ
IRRIGATION
PRlMARY__J
POND
PLANT FLOW DIAGRAM
Design Population 3190 Effluent Requirements
Design Flow (MGD) BODS(mg/l) No Discharge
Average 0.36 TSS™ (mg/1) No Discharge
Peak 0.76 Receiving Waters: Sulphur
Existing Design Flow (MGD) 0.275 (Avg) Draw
TABLE II-D-7
WASTE LOAD PROJECTIONS FOR
CITY OF DENVER CITY - NORTH PLANT
Flow (MGD)
Planning Year Population Average Peak
1975 2,920 - -
1983 3,020 0.32 0.69
1990 3,120 0.34 0.73
2000 3,190 0.36 0.76

IT-D-29



FIGURE II-D-6
WASTEWATER TREATMENT PLANT DATA
CITY OF DENVER CITY - SOUTH PLANT

ALTERNATIVE 1

OXIDATION PONDS
o i ‘] r HE_DIN—G —]
INFLUENT BAR IMHOFF
e T | o
L | L_J L
| SLUDGE—'
LEGEND s _— -
EXISTING ' l I_LAiDFLLL_J
— —'— PROPOSED LBiDS
PLANT FLOW DIAGRAM
Design Population 1,410 Effluent Requirements
Design Flow (MGD) : BOD5 (mg/l) No Discharge
Average 0.16 . TSS™ (mg/l) No Discharge
Peak 0.39

Receiving Waters: McKenzie Creek
Existing Design Flow (MGD) 0.122 (Average)

TABLE IT-D-8
WASTELOAD PROJECTIONS FOR
CITY OF DENVER CITY - SOUTH PLANT

, : Flow (MGD)
Planning Year Population Average Peak
1975 . 1,300 - -
1983 : 1,340 0.15 0.35
1990 - 1,380 0.15 0.37
2000 . : 1,410 . 0.16 0.39
II-D-30



The collection system could be expanded to
service those unsewered developments outside
of the city limits. A map of the existing
collection systems and the proposed expan-
sions is presented in Figure II-D-7. Al-
though the soils of this area are suitable
for septic tank use, the growth in these
areas could become densely populated enough
to warrant extension of the existing col-
lection lines to these areas to prevent the
creation of a health hazard. All of the
extensions would be serviced by the South
Plant.

(2) Financial and Management Considerations:
estimated cost of this treatment alternative,
including collection system extensions are
shown in Table II-D-9. These costs are for
both the North and South Plants. The total
capital costs for the treatment plants would
be $228,000 and the total capital costs for
the collection system would be $81,600. The
combined annual operation and maintenance
costs would be $14,500. The present worth
would be $467,000 with a total annual cost of
$42,800. The per capita cost would be $13.40
and a typical monthly bill per connection
would be $3.40. If Federal funding were
available through PL 92-500, the annual cost
would be $22,000. Per capita annual cost
would then be $6.80 and a typical monthly
bill would be $1.70.

At present, the City of Denver City operates
the two wastewater treatment facilities and the
collection system. There appears to be no
reason to suggest any other management a-
gency. The Texas Department of Water Re-
sources would continue as the regulatory and
enforcement agency.

(3) Impacts: The North Plant does not
appear to have any adverse effect on the
environmental quality of the area. The South
Plant has, however, presented a continual
odor problem. The prevailing southwest winds
carry the odor across the entire City. There
have been many complaints because of this
problem, and the City has given consideration

The



AFPORT

s

Sewdge Disp

@ serran g+

Ponds L

o v

Rt

ERItY

2 Larai

Existing and possible extentions to the

system of Den¥%ﬁ_0j§5.

collection




TABLE II-D-9

ESTIMATED ALTERNATIVE COSTS